INDEX PART
NO. DESCRIPTION NO. Qry.
1 Base frame assy. 479155 1
2 Upright assy. 479175 1
3 Boom assy. 479180 1
4 Boom extension assy. 479185 1
5 Forward leg assy. 479190 2
6 Aft leg assy. 479195 2
7 Jack perch assy. 479270 1
8 Strap 479186 2
9 Jack retainer 479313 2
10 Wing boit 479310 1
1 Spacer 479178 2
12 Chain hook 479125 1
13 Jack w/handle 76403G 1
14 Caster 479170 2
15 5/16° - 18 x 1° hx, hd. bolt GRS 11054 16
16 1/2° - 13 x 1* hx. hd. bolt GRS 11053 4
17 | 1/2° - 13x 4* hx. hd. boh GRS 11102 4
18 1/2° - 13 x 4 1/2° hx. hd. bo!t GRS 11141 1
19 3/4° - 10 x §* hx. hd. boit GRS 11140 1
20 5/8° - 11 x 3 3/4" hx. hd. bolt GRS 11135 2
i 21 1/4° - 20 x 1° hx. hd. bolt GR3 11025 1
- 22 1/2° - 13 nuat, nyloc 1056 S
23 3/4°-10 nut, nytoc 1012 1
f? 24 | 5/8>11 nut, nytoc 1054 2
{4 25 1/4°-20 nut, hex 1053 1
|!’ 26 5/16°-18 nut, nvloc 1051 16
l 27 Caster w/brake 45101055 2
M
!
)
&
17

78102 A




